R R R I .~ TM-SD-S-W-1

BIERHA P

SD
S

W
L

IN="1") X

™™
™™
TM
™™

IO IAPBREHASH O | PARTS LIST

#F it I i ®363-0017 1% % BWIN®™E2THE 9 ®3 7 B048(771) 11816 @048(771) 1529

W BH I B 0180134 REESHNBSEIBIHRTR/ F203 @ 0184 (43)4160 () @ 0184 (43) 4120

R It 3 %X B 0180134 HBEBADNRBOBPHRFE /) F203 & 0184 (43)4160 (t) M@ 0184 (43) 4120

5 F B K Ph S050062 SFEEEHLENARE2 O @ 3 =0198 (24) 3618 @ 0198 (24) 9524 ’—AvD\‘\
W &8 XM 2994002 LEEXEGTAFTABAIL 200 1 0236 (54) 0681 @ 0236 (54) 7387

BE E XM 60002 SELEETHBT—S51 0 1 & 0245 (53) 0885 @ 0245 (53) 6768 g
R E R TMON4 FESERGEDRE S BE26 17 B0258(23)1329 i 0258 (23) 1354

£ B 8 KX P ©3838006 EHERFHHE/AME|4LI4960D6 B0 (293) 4888 @ 026 (292) 0815

R OE RPN ®310083 R B KFHFEAMPF W 8 2 8 @029 (241) 3751~2 @029 (241) 3752

A B % FF ®322-0026 4 & BBMIXE 6 45 0 4 m0289(76)0187 @ 0289 (76) 0069

BR E XM O®I02005 ¥ E B AR E ASTH 18 3 & 0272 (68) 3119 @ 0272 (68) 3862

T B S - S TH01623B BEEPFETY B O M3 7001 B058(393)0041 058(391) 3014

NARSHEME ©790-0047 BEREMUTRSFHFTI 023018 B089 (973) 2325 @ 089 (971) 2563

BEEAT
(wrE T & A
BAES

W,

9100-03-0200-1C | | ,’ b%%tﬂ*ﬁ;‘%'t




Sp—
I &
NS AR
. BODY GROUP . BODY GROUP
N w W % % W | W &
No. CODE No. PARTS NAME QTY REMARKS
1] 682 0150000 | v2w*+rrakr i BODY | i
2| G77 0151000 | "4 RV XY T A COVER 1
3| 677 0751000 | 274 7 & COVER 1|12 ¥ mere {
4| G77 0752000 | HA~A 7 & COVER 1 ‘-
5 | 9BT 0802 003 | AL b M8x20¢ |BOLT M8 x 20 ¢ ]
6| 9NP 0800 003 | UFv b M8 “U" NUT M8 1
7| 9RP 1023 003 | RE > 610% ¢23 “R” PIN 610x 623 2
8| G77 0152000 | N> KL HANDLE 1
9| G76 0157 000 | =%V X~ KNOB 1
101 G77 0350000 | vavErro by Vrag PLATE, base ]
11| 9BT 0802 003 | & b M8x20¢ |BOLT M8 x 20 ¢ 4
12 | 9SW 0800 003 | 739 A4 M8 WASHER, spring M8 4
13 | ONT 0800 003 | Fv b M8 NUT M8 4
14| G77 0153 000 | ¥ PIN ]
15| G76 0351 000 | F ¥ A& — LG-50R | CASTER LG-50R 4
16 | 9BT 0601203 | &} M6x12¢ |BOLT MEx12¢ | 16
17 | 9SW 0600 003 | 7S3H A & M6 WASHER, spring M6 16
18 | OBT 1206 503 | AL b M12 %65 ¢ | BOLT MI2x65 ¢| 2 |
19 | 9NT 1200 003 | ¥ b M12 NUT M12 2
20 | 8MA 0429 000 | H XU FFI VT —2 MARK 1 E
|
21 | G76 0552 000 | = 90° 11" ELBOW 11/z" 2 |
22 | G82 0950000 | Vw7 wAhY PIPE, blower 1
231 G76 053000 | v PIPE, flue 1
24 | M81 2314000 | ¥ A hSv—2 MARK 1
G 25 | G82 0561 000 | ¥V wF SENSOR 1
\ 26 | 9CR 0400 803 | K b Md x 8 BOLT M4 x § 4
27 | 9SW 0400 003 | /<44 3 M4 WASHER, spring M4 4
28 | G82 0558 001 | NAE>HEY &R COMP 1
29 | OBW 0601 503 | F = &L b M6 BOLT M6 2
30 | G82 0559 001 | /N4 B2y 2 AdIs— COVER I .
31| G82 0564 000 | X X4 TERMINAL 1 |
32 | 9CR 0401 603 | F b Mix16 | BOLT Md x 16 2
33| G82 0572 000 | Iy —hFa—7 TUBE ]
34 | 8MA 0433 000 | NU TV HAT—2 MARK 1
35 | 8MA 0427 000 | Vv he—2 MARK 1
36 | 8MA 0432 000 | FaAv—2 MARK I
37 | 82 0566 001 | NAE>a—F A CORD A 1
38 | G82 0567 001 | NAt>a—FK B CORD B 1
39 | G82 0568 001 | Nf+t>a—F C CORD C 1
40 | G82 0569 001 | ~"A->a—F D CORD D I




X EL R (R
- BLOWER GROUP

FRONT

X [E R (R
- BLOWER GROUP
RAigs | o—F &= i ) # R o s #
No. CODE No. PARTS NAME QTY REMARKS
1] G77 0650 000 | Yo ZUF MUV TSD FLANGE, blower 1
21 G76 0650 000 | Yo 7Uu¥TaAf b JOINT, blower 1
3| G76 0652 000 | 28w &> PACKING 1
4| G76 0655000 | Yo =7w¥ TT-15508MN BLOWER TT-15508MN 1| A77—ft b AN
5| 9BT 0501 403 | Kb M5x14¢ | BOLT M5 x14 ¢ 4
6 | 9FW 0500 003 | & ZHH % M5 WASHER, plain M5 4
7 | 9SW 0500 003 | 78AHH % M5 WASHER, spring M5 4
8 | ONT 0500 003 | ¥ b M5 NUT M5 4
9 | 9BT 0801 603 | AN b M6x16¢ | BOLT M6 x 16 £ 2
10 | 9FW 0600 003 | B Z ¥4 % M6 WASHER, plain M6 2
11 | 9SW 0600 003 | 7344 % M6 WASHER, spring M6 2
12 | 9NT 0600 003 | ¥ b M6 NUT M6 2
13 | 9BT 0801 603 | H b M8x20¢ | BOLT M8 x 20 ¢ 2
14 | 9FW 0800 003 | EZHH A M8 WASHER, plain M8 2
15 | 9SW 0800 003 | 7SR H A M8 WASHER, spring M8 2
16 | 9NT 0800 003 | +¥ b M8 NUT M8 2
17 | G82 0551 000 | ¥¥~A 2847 PIPE 1
18 | 9BT 0601 403 | An b M6 x 14 BOLT M6 x 14 3
19 | ONT 0600 003 | Fw b M6 NUT M6 2
20 | G82 0560 000 | As5— COVER 1
21| G82 0552000 | Y/ vA KhUYEFL—) PLATE 1
22 | 9SW 0600 003 | /3% A4 A+ M6 WASHER, spring M6 2
= 23| G82 0562 00&|| ¥/ vA K SONOREIDO 1| A75—ftb AN
* 24 | 9CR 0404 803 | Kb M4 x 8 BOLT M4 x 8 4
25 | 9SW 0400 003 | 7SFH A % M4 WASHER, spring M4 4
26 | 9CR 0404 003 | RN b M4 x 40 BOLT M4 x 40 1
27 | 9FW 0400 003 | bS¥AH X M4 WASHER, plain M4 2
28 | ONT 0400 003 | +w b M4 NUT M4 2
29 | 9FW 0600 003 | & ZHA4 % M6 WASHER, plain M6 1
30 | G82 0557 000 | &YV Z#HF2 B METAL B 1
31| G82 0555 000 | A ~A KA COMP 1
32 | S57 0264 000 | AV T ATY 2 SPRING 1
33 | G82 0553 000 | ¥+ 7 b SHAFT 1
34 | G82 0554 000 | ¥¢~AFVL—h PLATE 1
35 | 9CR 0501 203 | Fa A SCREW 4
36 | 9SW 0500 003 | 2SR HA A WASHER, spring 4
37 | G82 0556 000 | WV 24+ A METAL A 1
38 | G82 0565000 | k¥avwhw LAMP 1




C. iz om L5 ) 2 BRI
- FUEL GROUP - FUEL GROUP

AHES | a—F &S i i # i H R i &
No. CODE No. PARTS NAME QTY REMARKS

1| G76 0250 000 | 7a—hiF—2A CASE, float 1

21 G76 0251 000 | 7a—hor—A7 R COVER, float 1

3| G76 0252 000 | 28w¥ PACKING 1

4| G76 0268 000 | o> uir SUPPORT, wick 1

51 G76 0254 000 | >y VALVE, wick 1

6| G76 0255 000 | v >&r Wb BOLT 1

7| G76 0256 000 | 7w —h ¢ 95 FLOAT ¢ 95 1

8 | ONT 0500 003 | v b P08 M5 NUT P08 M5 2

9| 9RS 3000 000 | AFv TSV SR-30 RING, snap SR-30 1

10 | 9BW 0601 404 | F3 vARNMDb BOLT, wing 1

{ ¥ 11 | 9BT 0602 503 | &) b M6x25¢ | BOLT M6 %252 5

12 | 9SW 0600 003 | 73R H % M6 WASHER, spring M6 5

13 | 9BT 0603 003 | A b M6x30¢ | BOLT M6 x 30 £ 1

14 | 9NT 0600 003 | +w¥ b M6 NUT M6 2

15 | G76 0262 000 | #*—YFv—b PLATE, gage 1

16| G76 0259 001 | Zm— b AV FROAT support 1

171 G77 0250 000 | ZmA¥aA b JOINT, cross 1

18 | G77 0251 000 | =w /N 3/8 124 »F NIPPLE 3/8" 1/2" 1

19 | G76 0260 000 | =v 7N 3/84 > F NIPPLE 3/8" 1

20 | G76 0261 000 | R—ArvT 3BA X F VALVE, ball 3/8" 2

21| G76 0258 000 | 22 124 >+ PLUG 1/2" 2

22 | G76 0267 000 | 752 3/84 F PLUG 3/8" 1

©23 | G76 0763 000 | )R 124 »F ELBOW 1/2" 1

* 24| G76 0762 000 | =7 124 ¥ NIPPLE 1/2" 1

@ J: 25| G77 0753 000 | ZVFAHA—A 350 £ HOSE 350 ¢ 1

26 | G76 0780 000 | =sH 90° 124 > F ELBOW 1/2" 1

27 | G76 0757 000 | B—n23v7 124 5 VALVE, ball 1/2" 1

28 | G76 0754 000 | ¥a3A4 >~ b JOINT 1

29 | G76 0767 000 | 7 A4 W& — FILTER 1

30 | G76 0756 000 | AR—H— SPASER 1

31 | ONT 2400 033 | +w k PL5 M24 NUT P15 M24 1

32| G76 0753 000 | AV avixrs TANK, fuel 1

33| G76 0768 000 | @A+ FILTER 1

34| G76 0773000 | AV avxrorT7R COVER, tank 1

35| G76 0774 000 | Wi T7 Vv ¥ KNOB 1

36| G76 0772 000 | o X4 BASE, tank 1

37 | 9BT 0802 003 | EN b M8x20¢ | BOLT M8 x 20 ¢ 4

38 | 9SW 0800 003 | /sA¥H A M8 WASHER, spring M8 4

39 | ONT 0800 003 | +¥ b M8 NUT M8 4

40 | 8MA 0392 000 | U TV AA =2 MARK, operation 1




4‘*hr
C WAL 2 o RB(% WAL > O B8Rk
- FUEL GROUP - FUEL GROUP
FRONT RtEs | a—F B= &k fin # i ¥R i &
No. CODE No. PARTS NAME QTY REMARKS
41 | SMA 0381 000 | Fa2 oA XA PLATE, caution 1
42 | 8MA 0360 000 | W awFavtf~v—2 MARK 1
43 | 8MA 0368 000 | /87> h¥—Z A MARK A 1
44 | 8MA 0369 000 | 287> bh~¥—2 B MARK B 1
45 | 8MA 0352 000 | ¥'—>~—7 MARK 1
46 | G82 0563 000 | ¥ VALVE 1| A75—ft b AN
47 | G82 0750 000 | =w 7 NIPPLE 1
48 | G78 0656 000 | ars—b+Fa—7 A TUBE A 1
(»"
¢l |
i
|
i
-10—- . !



R R e 5 s
‘ N el
IIT /A Ay FER JTUR - A1 FBIFR
« FENSE - SWITCH GROUP « FENSE - SWITCH GROUP
HiEs | a—F &8 5 ) # i R
No. CODE No. PARTS NAME QTY REMARKS
1] G77 0450 000 | 7=~ A A FENSE A 1
2| G77 0451001 | 7=~ A B-R FENSE B-R 1
3| G77 0452 001 | 7=>A B-L FENSE B-L 1
4| G77 0750 001 | 2>V a2 bYW X4 | MOUNT, fuel tank 1
51 G76 0452 000 | 7= YA MY VAT — STAY 2
6| G77 0454 000 | AL vF RY Wi B PLATE B, switch 1
7| G77 U453 000 | AL v FRY Y PLATE, switch 1
8| G74 0658 088 | A4 v+ ) SWITCH F9s8p b
9| G76 0657 000 | ¥4 >a—k CORD 1
10 | 111 1323000 | Z—RRZY WS CLIP 1
¥ 11| G77 0655 000 | s —hF2—7 2002 TUBE 200 ¢ 1
- 12 | 9BT 0802 003 | A b M8x20¢ |BOLT M8 x 20 £ 12
13 | 9BT 0801 603 | A b M8x16¢ |BOLT M8 x 16 ¢ 4
14 | 9SW 0800 003 | 7844 F M8 WASHER, spring M8 6
15 | 9BT 0601 603 | &b M6x16¢ | BOLT M6 x 16 ¢ 4
16 | 9SW 0600 003 | 78444 % M6 WASHER, spring M6 8
17 | 9NC 0600 013 | 7ZmF v b M6 NUT, cap M6 4
18 | 9BT 0601 403 | A b M6x14¢ | BOLT M6 x 14 ¢ 4
19 | 9NT 0600 003 | F¥ b M6 NUT M6 4
20 | 9CR 0501 203 | F~=a% M5%12¢ | SCREW M5 % 12 ¢ 4
21 | 9SW 0500 003 | /SAHA4H A M5 WASHER, spring M5 4
22 | ONT 0500 003 | +v k M5 NUT M5 2
-23 | 9CR 0401 003 | Fa A Mdx10¢ | SCREW M4 x 10 ¢ 2
24 | 9SW 0400 003 | 7¥FHH 3 M4 WASHER, spring M4 2
25 | ONT 0400 003 | F¥ b M4 NUT M4 ]
26 | 8MA 0351 000 | N LA R—F AL I3 PLATE 1
27 | T12 0968 000 | TF 2w A =—2 MARK, caution 2
28 | G77 0252000 | A F b ¢102%450 ¢ PIPE, exhaust ¢ 102x450¢ | 1
29 | G82 0250 000 | /A & b Ass— COVER, exhaust 1
30 | G74 0474 000 | #ZFw b NUT 2
31 | G82 0450 000 | 43 WASHER 2
32 | G77 0651000 | 2V w CLIP 1
33 | 8MA 0428 000 | F A AA 3 MARK 1
34 | G82 0573 000 | ¥+ AW PLATE 1




B e I

{JEmRE% R e
an s
. ACCESSORY GROUP . ACCESSORY GROUP
HEE | a—F &5 0 i # i S
No. CODE No. PARTS NAME QTY REMARKS
G82 1050 000 | RYZ VAL LY AL V= MANUAL 1 |
2| G76 1050 000 | NA HFRY BAR, exhaust 1 1‘
' G76 1052000 | FA4a>F5 BRUSH, nylon 1 |
A| G76 0554 000 | @3> PIPE, flue 1| A7 v a4
JeveiE A%
B| G76 0265000 | AF~vFavkqy) s RING 1| A7y a8
NAF Y ¢ 105
§
2
i
" .
\. wy B
N
e I - 14 —



